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TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641

Project no.: 161417-6

1 GENERAL INFORMATION

1.1 Testhouse Info
Name : Nemko AS
Address : Nemko Kjeller
Instituttveien 6, Box 96
NO-2007 Kjeller, NORWAY
Telephone : +47 64 84 57 00
Fax : +47 64 84 57 05
E-mail: comlab@nemko.com
FCC test firm registration #: 994405
IC OATS registration # : 2040D-1
Total Number of Pages: 31
1.2 Client Information
Name : Panasonic System Networks Co., Ltd.
Address : 1-62, 4-Chome, Minoshima, Hakata-ku, Fukuoka 812-8531 Japan
Telephone : +81-92-477-1405
Fax : +81-92-477-1487
Contact:
Name : Mr. Junji Sumi
Telephone : +81 92 477 1405
E-mail : sumi.junji@jp.panasonic.com
1.3 Responsible Manufacturer (if other than client)
Name : /
Address : /

Nemko AS, NO-2007 Kjeller
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TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641

Project no.: 161417-6

2 Test Information

2.1 Tested Item

Name : Panasonic
FCCID: ACJI96NKX-TG7641
Model/version : KX-TG7641

Serial number :

/

Hardware identity and/or version:

/

Software identity and/or version :

/

Frequency Range :

2402 — 2480 MHz

Number of Channels :

From 79 to 20 (adaptive)

Operating Modes :

Frequency Hopping Spread Spectrum

Type of Modulation :

Digital (GFSK)

Rated Output Power :

1 mW Peak

Type of Power Supply :

Power Adaptors: PNLV226(FW) and PNLV226(UC)

Antenna Connector :

No (Integral antennas)

Number of Antennas : 1

Antenna Diversity Supported : No
Desktop Charger : None

2.2 Description of Tested Device(s)

The tested equipment is a Bluetooth Transceiver that is integrated into a DECT base station.
The BT module in the KX-TG7641 is identical to the BT part in the KX-TG6581 (previously certified under

FCC ID: ACJ96NKX-TG6581).

This test report covers only the Radiated part of the Bluetooth Transceiver, the UPCS part is covered by
Nemko test report no. 161417-4. The conducted tests are covered by Nemko Test report no. 141532-2.

The tested equipment has integral antennas only.

Nemko AS, NO-2007 Kjeller
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@ Nemko TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

2.3 Theory of Operation

The tested EUT is a Frequency Hopping Transmitter that uses the Bluetooth protocols.

This version of Bluetooth normally uses all 79 BT channels, but will exclude channels or shift to 20 channels if
interference is detected. When 20 channels are used they can be either in the lower, middle or upper part of
the 2.4 GHz frequency band, depending on the interference.

2.4 Exposure Evaluation

The EUT is designed to be fixed to a wall etc. and the user manual contains text that it shall be mounted with
a separation distance of at least 20cm from any persons. For the purposes of exposure evaluation this EUT
is a mobile or fixed device. MPE Calculation at 20cm satisfying FCC requirements is submitted as a separate
document.

The EUT is exempted from RF Exposure Evaluation to Industry Canada SAR requirements since the output
power is below the limit in RSS-102 Issue 4, clause 2.5.2 for General Public Use.

2.5 Test Environment

25.1 Normal test condition
Temperature: 20-24°C
Relative humidity: 20-50 %
Normal test voltage: 120V AC

The values are the limit registered during the test period.

2.6 Test Period

Item received date: 2010-11-04
Test period : from 2010-11-18 to 2010-12-07

Nemko AS, NO-2007 Kjeller Page 5 (31)



@ Nemko TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

3 TEST REPORT SUMMARY

3.1 General

Manufacturer: Panasonic
Model No.: KX-TG7641
Serial No.: /

All measurements are tracable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Part 15, paragraph
15.247 and Industry Canada RSS-210 Issue 8.

All tests were conducted in accordance with ANSI C63.4-2009 and ANSI C63.10-2009. The radiated tests
were made in a semi-anechoic chamber at measuring distances of 3m and 1m.

X New Submission X Production Unit
[] Class Il Permissive Change ] Pre-production Unit
DSS Equipment Code [] Family Listing

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.

Deviations from, additions to, or exclusions from t he test specifications are described in “Summary
of Test Data”.

N) Nemko

TEST REPORT #: 161417-6

ﬂw IS e

Frode Sveinsen, Test engineer

TESTED BY: DATE: 8 December 2010

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions made or actions
based on this report.
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

3.2 Test Summary

Name of test FCC Part 15 RSS-210 Issue 8 Result
reference reference
Supply Voltage Variations 15.31(e) 8 (RSS-GEN) Complies
Number of Operating Frequencies 15.31(m) A8.1 Compliesl
Antenna Requirement 15.203 7.1.4 (RSS-GEN) | Complies
Power Line Conducted Emission 15.107(a) 7.2.2 (RSS-GEN) | Complies
15.207(a)
Channel Separation 15.247(a)(1) A8.1 Complies1
Pseudorandom Hopping Algorithm 15.247(a)(1) A8.1 Complies1
Time of Occupancy 15.247(a)(2)(iii) A8.1 Complies1
Occupied Bandwidth 15.247(a)(1) A8.1 Complies®
Minimum 20 dB Bandwidth 15.247(a)(2) A8.2 Complies1
Peak Power Output 15.247(b) A8.4 Complies
Power Spectral Density 15.247(d) A8.2 N/AS
Spurious Emissions (Antenna Conducted) 15.247(c) A8.5 Complies1
Spurious Emissions (Radiated) 15.247(c) A8.5 Complies
15.109(a)
15.209(a)
! Covered by Nemko test report no. 141532-2
% Not applicable for Frequency Hopping devices
3.3 Description of modification for Modification Fi ling

Not applicable.

3.4 Comments

This test covered only radiated tests since the BT module is identical to the previously certified BT module in

Panasonic model KX-TG6581. All conducted conducted tests are covered by Nemko test report no.

141532-2.

This test report covers only the Bluetooth module of the tested device. The DECT part is covered by Nemko

test report no. 161417-4.

The measurements were done with the EUT powered by 120 V AC. It was checked that power variations
between 85% and 115% did not have any influence on the measurements.

All ports were populated during spurious emission measurements.

3.5 Family List Rational

Not Applicable.

Nemko AS, NO-2007 Kjeller
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

4 TEST RESULTS

4.1 Power Line Conducted Emissions

Para. No.: 15.207 (a)

Test Performed By: Tore Lavlien

Date of Test: 18 No v 2010

Measurement procedure:

Test Results:

Measurement Data:

Complies

Highest measured value (L1 and N):

AC Adaptor PNLV226(UC):

See attached graph, (Peak detecto

ANSI C63.4-2009 using 50  pH/50 ohms LISN.

r.

Frequency Detector  |[Measured value Limit Margin
KHz Peak/QP/AV dBuv dBuv dB
4150 QP 425 56 13.5
AV 29.0 46 17.0
4029.8 QP 40.5 56 15.5
AV 27.9 46 18.1

Nemko AS, NO-2007 Kjeller
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

AC Adaptor PNLV226(FW):

Frequency Detector  |[Measured value Limit Margin
KHz Peak/QP/AV dBuv dBuv dB
373.576 QP 56.1 58.4 23
AV 39.0 48.4 94
410.475 QP 54.4 57.6 3.2
AV 44.0 47.6 3.6
464.491 QP 51.6 56.6 5.0
AV 36.0 46.6 10.6
998.501 QP 48.9 56 7.1
AV 36.0 46 10.0
364.882 QP 54.7 58.6 3.9
AV 41.3 48.6 7.3
391.591 QP 475 58.0 10.5
AV 315 48.0 16.5
400.922 QP 51.4 57.8 6.4
AV 34.9 47.8 13.0
775.194 QP 445 56 115
AV 31.3 46 14.7
396.229 QP 53.9 57.9 4.0
AV 37.4 47.9 10.5
789.006 QP 43.5 56 125
AV 28.8 46 17.2
822.2 QP 45.0 56 11.0
AV 31.0 46 15.0
554.215 QP 45.9 56 10.1
AV 34.0 46 12.0
958.19 QP 46.2 56 9.8
AV 34.4 46 11.6
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

Res.Bw 9 kHz[inp] T PK+ T3
Date 18.Nov.'10 Time 13:20:39 TG.LvI off T2 T4:
Ref.Lvl Marker 47.08 dBuvV Scan.Stp 4.500 kHz REALtt 10dB
100.00 dBuvV 4,02982800 MHz Unit [dBuv]
100.0 -
90.0 -
12 |
80.0 13 |
70.0
| L
60.0 —
\ —
50.0 |
400 }\/\}\V M A A
Wy [ |
20.0 M
10.0
0 ACNto gnd[120V]60Hz On haokicharger mode KX-7641 UC
M 10M EI
Start Span Center Meas.Time Stop
150 kHz 29.85 MHz 212132 MH 30ms 30 MHz
Phase N, AC Adaptor PNLV226(UC)
Res.Bw 9 kiHz[imp] TL K+ T3
Date 18.Nov.'10 Time 13:28:24 TG.LvI off T2 T4:
Ref.Lvl Marker 47.19 dBuvV Scan.Stp 4,500 kHz REAtt 10dB
100.00 dBUV 4.15021000 MHz Unit [dBuV]
100.0 =3
90.0 I
12|
80.0 13 |
70.0
| L
60.0 —
| N
50.0 7 |
wo |t T
30.0 J\r\ /\‘\' I Aol ool Aol MMMF‘\”MHM”“V b
| il A R
20.0 \W"\
10.0
0 ACI 1 to gndl 120V 60hiz On hook dhdrger mode KX37641 UG
M 10M EI
Start Span Center Meas.Time Stop
150 kiHz 29.85 VHz 212132 MHz 30ms 30 MHz

Phase L1, AC Adaptor PNLV226(UC)
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

Res.Bw 9 kiHz[imp] TL K+ T3
Date 18.Nov."10 Time 14:08:17 TG.LvI off T2: T4
Ref.Lvl Marker 59.50 dBuv Scan.Stp 4.500 kHz RF.ALtt 10dB
100.00 dBUV 373.57600 kiHz Unit [dBuV]
100.0 =3
90.0 -
2 |
80.0 13 |
70.0
| -
60.0 ! -
N T | —
500 |~ wm\‘\ AR i ';P‘W' i |
40,0 : ! y 1 M‘{ ’\,“MWM
300 N L ST %\-\w
20.0 o
10.0
0 ACNto gnd{120V|60Hr On hgok|charger mode KX-1641 FW|
M 10M EI
Start Span Center Meas. Time Stop
150 kHz 29.85 MHz 212132 M 30ns 30 Mz
Phase N, AC Adaptor PNLV226(FW)
Res.Bw 9 kHz[imp] T PK+ T3
Date 18.Nov."10 Tine 14:18:34 TG.LvI off T2: T4
Ref.Lvl Marker 56.91 dBuv Scan.Stp 4.500 kHz REAL 10dB
100.00 dBuV 391.59100 kHz Unit [dBuv]
100.0 T
90.0 I
2 |
80.0 13 |
70.0
| |
60.0 — |
— |
50.0 m’\ n T |
_/\/\/-\\,\,\/\/\/]J\ AR Tﬂ 7k -
40.0 T '\‘\
300 A 'ﬂ/ M“md“‘h 'w\
20.0 g
10.0
AC| 1 to gnd 120V 60Hz On hook dharger node KX37641 PW
0 M 10M EI
Start Span Center Meas. Time Stop
150 kHz 29.85 MHz 212132 M 30ns 30 Mz

Phase L1, AC Adaptor PNLV226(FW)
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@ Nemko TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

4.2 Peak Power Output

Para. No.: 15.247 (b)

Test Performed By: Frode Sveinsen Date of Test: 18-20 Jan 2010
7 Dec 2010

Test Results: Complies

Measurement Data:

Maximum Conducted Peak Output Power, Watts

RF channel 0 39 79

Measured value 0.0012 0.0012 0.0011

Maximum EIRP, Watts

RF channel 0 39 79
Measured EIRP 0.0013 0.0015 0.0020
Antenna gain dB 0.3 0.9 2.6

Conducted values are from Nemko report no. 141532-2.
Antenna gain = 10*log(EIRP/Conducted power) dBi
The EIRP is calculated from measured field strength by the formula in DA0O-705.

See attached graph.
Detachable antenna? |:| Yes |X| No

If detachable, is the antenna connector non-standard? |:| Yes |:| No

Type of antenna connector: N/A

Requirements:

The maximum peak output power shall not exceed the following limits:

For frequency hopping systems employing at least 75 hopping channels: 1 Watt

For all other frequency hopping systems in the 2400 - 2483.5 MHz band: 0.125 Watts

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the
intentional radiator shall be reduced below the stated value above by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

Nemko AS, NO-2007 Kjeller Page 12 (31)



(N) Nemko

TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1
2. 401935897 CHz

Ref

110 dBpv/m * At

10 dB

* RBW 3 MHz
VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1]
96.43 dBuV/ m
2.401935897 GHz

110

|—-100

90

/J\

|80

70

TDF

60

50

g,

|—40

30

—20

10

Center 2.402 GHz

Date: 7.DEC.2010 20:39:30

Radiated Output Power, 2402 MHz

MARKER 1
2.440871795 CHz

Ref

110 dBpv/m At

2 MHz/

10 dB

* RBW 3 MHz
VBW 10 MHz
SWT 2.5 ms

Span 20 MHz

Marker 1 [T1]
96.97 dBuV/ m
2.440871795 GHz

110

—-100

90

—

—-80

|70

/

TDF

60

iy

40

|-30

20

10

Center 2.441 GHz

Date: 7.DEC.2010 20:37:27

Radiated Output Power, 2441 MHz

2 MHz/

Span 20 MHz
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@ Nemko TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1 * RBW 3 MHz Marker 1 [T1 ]
2.479903846 CHz VBW 10 MHz 98.26 dBuV/ "
Ref 110 dBuv/m “ Att 10 dB SWT 2.5 ms 2.479903846 GHz
110
1)

| 100
1PK //_——“\
MAXHE I

TDF

. /
- gy |

|-30

20

10

Center 2.48 GHz 2 MHz/ Span 20 MHz

Date: 7.DEC.2010 20:34:23

Radiated Output Power, 2480 MHz
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TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641

Project no.: 161417-6

4.3 Spurious Emissions (Radiated)

Para. No.: 15.247 (c)

Test Performed By: Frode Sveinsen

Date of Test: 30 Nov 2010

Test Results: Complies

Measurement Data:

Radiated Emissions, 1-25 GHz, Peak

3m (1 - 8.5 GHz)
1m (8.5 — 18 GHz)

Measuring distance:

A pre-scan was performed above 18 GHz and no spurious emissions were detected.

Peak Detector:

Frequency |RF Dist. corr. Field strength, Duty cycle |Limit Margin
channel [ factor Peak Detector, 3m corr. factor
GHz L,M,H dB dBpVv/m dB dBpVv/m dB
4804 L 0 56.1 20 74 17.9
4880 M 0 56.1 20 74 17.9
4960 H 0 55.9 20 74 18.1
Other fregs L,M,H 0 None detected 20 74 >20
Average Detector:
Frequency |RF Dist. corr. Field strength, Duty cycle |Limit Margin
channel |factor Peak Detector, 3m corr. factor
GHz L,M,H dB dBuVv/m dB dBuVv/m dB
4804 L 0 36.1 20 54 17.9
4880 M 0 36.1 20 54 17.9
4960 H 0 35.9 20 54 18.1
Other fregs L,M,H / None detected 20 54 >20

Average Detector values are calculated from Peak values by Duty Cycle Correction Factor.

Antenna factor, amplifier gain and cable loss are included in spectrum analyzer “Transducer factor”.

See plots.

Nemko AS, NO-2007 Kjeller
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

Calculated Band-edge Power, Peak Detector

Frequency Power below nearest channel, dBc Limit Margin
GHz Hopping Off Hopping On dB dB
2.39 42.9 43.4 74 30.6

2.4835 57.5 56.5 74 16.5

Calculated Radiated Band-edge Power, Average Detect or

Frequency Power below nearest channel, dBc Limit Margin
GHz Hopping Off Hopping On dB dB
2.4835 37.5 36.5 54 16.5

The Band Edge values are calculated subtracting the Marker Delta values (dBc) from Nemko test report no.
141532-2 from the Radiated Power values measured in this report.

See plots.

Duty Cycle Correction Factor Calculation:

See also Para 4.4 Occupancy Time.

RF duty cycle: Calculation according to RF burst Para 15.35 (c)

DHS5 slots: 5 slots TX and 1 slot RX -> 5x0.625ms per frame -> frame length is 6x0.625ms = 3.75ms
Minimum number of hopping carriers: 20 -> The frame is repeated on the same channel every 74.5ms.
DC Correction factor = -20 x log((5 x 0.625ms) / 74.5ms ) = 27.5 dB

Maximum Duty Cycle Correction Factor according to Para 15.35 (b): 20 dB

This value is used to calculating the Peak Limit for radiated emissions above 1 GHz. The Peak Limit is the
Average Limit (54 dBuV/m) plus the Duty Cycle Correction Factor, i.e. the Peak Limit is 74 dBuV/m when the
DC Correction Factor is 20 dB.
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

Radiated emissions 30 — 1000 MHz.

Detector:

Quasi Peak

Measuring distance:  3m

Quasi Peak Det., AC Adaptor PNLV226(FW):

Frequency Dist. corr. Field strength @3m Limit Margin
MHz Facor QP Det., dB pV/m dBpV/m dB
415 0 31.8 40 8.2
44.95 0 29.6 40 10.4
54.5 0 20.8 40 19.2
55.25 0 22.3 40 17.7
82.83 0 20.0 40 20.0
83.05 0 19.6 40 204
161.3 0 18.2 435 25.3
166.1 0 17.8 43.5 25.7

747 0 27.2 46 18.8
885.95 0 24.9 46 21.1
Quasi Peak Det., AC Adaptor PNLV226(UC):

Frequency Dist. corr. Field strength @3m Limit Margin
MHz Facor QP Det., dB pV/m dBpV/m dB
415 0 32.8 40 7.2
51.9 0 25.2 40 14.8
83.0 0 19.2 40 20.8
124.5 0 16.7 435 26.8
166.1 0 16.1 435 274
746.2 0 29.1 46 16.9

Nemko AS, NO-2007 Kjeller
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® Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

@ CENTER FREQUENCY * RBW 1 MHz Marker 1 [T1 ]
4.804 CHz VBW 3 MHz 56.09 dBuV/ g
Ref 100 dBuv/m At 5dB SWT 20 ms 4.803679487 GHz

100

90

[y
o

S
>
X

—80

—70 TDF

- 60 T

MWMWWNWW MMMWMMM/V\LW\MWMWNW

|40

—30

—20

—10

o

Center 4.804 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2010 16:19:33

Radiated emissions, 2 nd harmonic, ch00

@ * RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 56.14 dBuV/ w

Ref 100 dBpv/m * Attt 10 dB SWT 20 ms 4.881647436 GHz

100

| 00

HE
>
X

—80
FCC15P¥k

| 70 TDF

| 60 1

—40

—30

—20

—10

o

Center 4.882 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2010 16:49:13

nd

Radiated emissions, 2 harmonic, ch39
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® Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

® CENTER FREQUENCY * RBW 1 MHz Marker 1 [T1 ]
4.96 Ctrz VBW 3 MHz 55.87 dBuV/ m
Ref 100 dBpv/m < Att  5dB SWT 20 ms 4.960288462 GHz

100

—90

HE
>
X

—80

FCC15PK

| 70 TDF

60 T

RWWW Pt A’ AT FWERE R RV IS DR P WY

—40

—30

—20

—10

o

Center 4.96 GHz 2 MHz/ Span 20 MHz

Date: 30.NOV.2010 16:03:32

Radiated emissions, 2 nd harmonic, ch78
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@ Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
2. 402 CHz VBW 3 MHz 96.41 dBuv/ 2 g
Ref 110 dBpv/m * Attt 10 dB SWT 2.5 ms 2.402000000 GHz

110

100

—90

80 TDF

—70

—40

—30

—20

10

Center 2.402 GHz 1 MHz/ Span 10 MHz

Date: 7.DEC.2010 20:40:01

Band Edge, Lower, Power Measurement

CENTER FREQUENCY * RBW 1 MHz Marker 1 [T1 ]
2.48 CFz VBW 3 MHz 98.27 dBuv/ n
Ref 110 dBpvVv/m * Att 10 dB SWT 2.5 ms 2.480016026 GHz

110

L
100

S /_/\
MAX

—90

—80 TDF

—70

60 A \\\“'\

40

—30

—20

10

Center 2.48 GHz 1 MHz/ Span 10 MHz

Date: 7.DEC.2010 20:33:15

Band Edge, Upper, Power Measurement
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® Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
4.810096154 CHz VBW 3 MHz 52.19 dBuv/ ag
Ref 100 dBpv/m * Attt 10 dB SWT 45 ms 4.810096154 GHz

100

—80
FCC15P

70 TDF

—60

—30

—20

—10

o

Start 1 GHz 750 MHz/ Stop 8.5 GHz

Date: 30.NOV.2010 16:37:19

Spurious emissions, 1 — 8.5 GHz, VP

® MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
4.810096154 CHz VBW 3 MHz 52.79 dBuV/ "
Ref 100 dBuv/m “ Att 10 dB SWT 45 ms 4.810096154 GHz

100

o0

—80
FCC15PH

—70 TDF

—60

Tnlm./\ UW

50 B MVMMMN\,«NMMW

—30

—20

—10

o

Start 1 GHz 750 MHz/ Stop 8.5 GHz

Date: 30.NOV.2010 16:33:57

Spurious emissions, 1 — 8.5 GHz, HP
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@ Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1 * RBW 1 MHz Marker 1 [T1]
11.68028846 CHz VBW 3 MHz 47.31 dBuvVv/ 2 g
Ref 90 dBpV/m * At 5 dB SWT 25 ms 11.680288462 GHz
90 Offset -9.5 dB
| so
1 PK
MAXHEN [
LVL
60 TDF
50 1
MMNMMMMM
WW\/‘”‘
WWWWWW“
W
30
20
I-10
o
-10
Start 8.5 GHz 350 MHz/ Stop 12 GHz
Date: 30.NOV.2010 17:00:16
Spurious emissions, 8.5 — 12 GHz, VP, 1m
® MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
11.81490385 CHz vBW 3 MHz 48.18 dBuVv/ nm
Ref 90 dBpVv/m * Att 5dB SWT 25 ms 11.814903846 GHz
90 Offset -9.5 dB
|80
1 PK
VA< HEN [
LVL
—60 TDF
50 =
A A AR IA.,,,.W’,MMMWW
D BT R SVORTY WY AN SVl
IAAAMAAA AL A AU AL
40
30
20
10
-0
-10
Start 8.5 GHz 350 MHz/ Stop 12 GHz
Date: 30.NOV.2010 17:04:41

Spurious emissions, 8.5 — 12 GHz, HP, 1m
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@ Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
17.89423077 CHz VBW 3 MHz 51.57 dBpv/ ag
Ref 90 dBpv/m * Att 0 dB SWT 35 ms 17.894230769 GHz

90 Offset -9.5 dB

—70

LVL

60 TDF

|50 Ao,

—40

—30

—20

—10

—0

-10

Start 12 GHz 600 MHz/ Stop 18 GHz

Date: 30.NOV.2010 17:13:03

Spurious emissions, 12 — 18 GHz, VP, 1m

MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
17.99038462 CHz vBW 3 MHz 51.76 dBpuv/ n
Ref 90 dBpv/m “ Att O dB SWT 35 ms 17.990384615 GHz

90 Offset -9.5 dB

|80

—70
LVL

—60 TDF

50 L.ALM

40

—30

—20

—10

—O

-10

Start 12 GHz 600 MHz/ Stop 18 GHz

Date: 30.NOV.2010 17:15:00

Spurious emissions, 12 — 18 GHz, HP, 1m
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@ Nemko TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

® “ RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -64.91 dB m

Ref O dBm * Att 0 dB SWT 45 ms 18.000000000 GHz

10

—-20

—-30

|-40

—-50

—-70

—-80

—-90

-100

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 30.NOV.2010 17:28:32

Spurious emissions, pre-scan 18 — 25 GHz
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

@ RBW 200 Hz Marker 1 [T1 ]
MT 30 ms 57.26 dBpv/ m
Att O dB PREAMP ON 15.600000000 kHz
dBuV. Moo 100 kHz 1 MHz Maflkelr 2 [0 MHz
/m FCCORM LIMIT CHECK | PAES
| 2 a8.Bg deB v/ m
90 ™ 2 S800000N0 kH
™~ SGL.
\
SR | o0
I~
™ TDF
70
\
\\\
\] 6DB
AC
| (‘-A‘ A la A
TN L \u‘u AR AL Biw v Ty VTN W T RD A RV
l 20
+~10
o
10 kHz 30 MHz
Date: 7.DEC.2010 17:15:45
10 kHz - 30MHz, PNLV226(UC)
@ RBW 9 kHz Marker 1 [T1 ]
MT 30 ms 56.66 dBu\V/ e
Att 0 dB PREAMP ON 15.680000000 kHz
dBuv - 00 100 kHz 1 MHz Mafkelr 2 [0 MHZ
/m FCCIRM LIMIT CHECK | PAES
I~ 2 40.pg deB v/ e
oo ™~ 31 _28DA00OH0O kH §
— N Markelr 3 [[THL[] seL
L P \ 43.99 dByiv/ n
80 G- g38PGO0PPO K
I~
™ TDF
=70
l 604
p
5 T ™~
3 N
T 6DB
40 W\‘ del‘ AC
B [, Fh\u‘w AW .
30 A‘AAA N, M L evn G YW NIAL S AT TR Ar
—20
l10
o
10 kHz 30 MHz

Date: 7.DEC.2010 17:33:21

10 kHz - 30MHz, PNLV226(FW)
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(N) Nemko

FCC ID:

TEST REPORT
FCC part 15.247
ACJI96NKX-TG7641
Project no.: 161417-6

@ RBW 120 kHz
MT 50 ms

Marker 1 [T1 ]
37.98 dBuV/ m

Att O dB PREAMP ON 41.450000000 MHz
dBuv Mo 60 MHz 80 MHz 100 MHz 120 MHz 140 MHz W/BOKWMHZ [T180 MHZz
/m LIMIT CHECK | PASS >8.05 dBL\/ -
54.500000000 MHz
SGL.
mEm |50 Marker 3 [T1 ]
23.50 dBpnv/ m
83.050000000 MHz
Marker 4 [TT ]
4011 22 90 dBp\v/ || TDF
166.100000000 MHz
| BT 2
3 4
| 0 I ' ,,M'U"V‘-*qu“. 6DB
J ‘J\W NI I WPV
10
0
-10
30 MHz 200 MHz
Date: 30.NOV.2010 13:19:08
VP, 30 - 200MHz, PNLV226(FW)
@ RBW 120 kHz Marker 1 [T1 ]
MT 50 ms 35.15 dBuV/ %%
Att O dB PREAMP ON 41.500000000 MHZz
dBuv o 60 MHz 80 MHz 100 MHz 120 MHz 140 MHz W/BOWMHZ [T180 MHz
/m LIMIT CHECK | PASS >4.91 dBu/ -
55.250000000 MHz -
1 PK I MarKer 3 [T1 ] SGL
33.92 dBu\/ rr
= 44.950000000 MHZz
Varker 2 [TL ]
40 21 [=Y r‘IRIJ / || TDF
1, 82.800000000 MHz
LE5&=Cl
2
(f 4
Xy@\ | T 6DB
U‘ \WWN\WMM Rt TN A R
10
l-o
-10
30 MHz 200 MHz

Date: 30.NOV.2010 13:35:17

HP, 30 - 200MHz, PNLV226(FW)
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® Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

@ RBW 120 kHz Marker 1 [T1 ]

MT 50 ms 39.03 dBuv/ m
Att O dB PREAMP ON 41.500000000 MHz
dBuv Mo 60 MHz 80 MHz 100 MHz 120 MHz 140 MHz W/BOKWMHZ [T180 MHZz
/m LIMIT CHECK | PASS 20.37 dBp\/ -
51.900000000 MHz
SGL.
mEm |50 Marker 3 [T1 ]
23.29 dBuv/ m
83.000000000 MHz
Marker & [TI ]
4012 22 10 dBpv/ ol TDF
166.100000000 MHz
B il 2
3
a
| 20 It I T 6DB
V %\‘uﬁmJ\‘N{W MWWKJWJWMW N
10
0
-10
30 MHz 200 MHz

Date: 30.NOV.2010 12:47:19

VP, 30 - 200MHz, PNLV226(UC)

@ RBW 120 kHz Marker 1 [T1 ]

MT 100 ms 23.69 dBuV/ n
Att 0 dB PREAMP ON 41.500000000 MHZz
;’n‘?HV 60 60 MHz 80 MHz 100 MHz 120 MHz 140 MHz LGOKMHzZ [T180 MHz
LIMIT CHECK | PASS 22.24 dBuV/ nm
165.750000000 MHz .
S0 Marker 3 [T1 ] SGeL
22.13 dBuv/ n

124.350000000 MHz
NMarker & [TTL ]
40 1204 dBpNY/ n | TDF
83.050000000 MHz

| sszchisc

1 3 5
ok ) X i

N Aeanwervr S

-10

30 MHz 200 MHz

Date: 30.NOV.2010 13:05:40

HP, 30 - 200MHz, PNLV226(UC)
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@ Nemko TEST REPORT

FCC part 15.247
FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

@ RBW 120 kHz Marker 1 [T1 ]

MT 50 ms 35.09 dBuv/ m
Att O dB PREAMP ON 885.950000000 MHz
dBuv 60 300 MHz 400 MHz 500 MHz 600 MHz 700 MHz 800 MHz 900 MHz
/m LIMIT CHE(IK PASS
SGL

>°
CLRW|

40 TDF

| E&=c1sC A huM'IAI

20 6DB
P Ac

10

Lo

-10
200 MHz 1 GHz

Date: 30.NOV.2010 11:33:37

VP, 200 - 1000MHz, PNLV226(FW)

@ RBW 120 kHz Marker 2 [T1 ]

MT 50 ms 33.08 dBpV/ It
Att 0 dB PREAMP ON 748.100000000 MHz
dBuv o 300 MHz 400 MHz 500 MHz 600 MHz 700 MHz 80®:MElz1 [190P MHZz
/m LIMIT CHEdK PASS 33.09 dBul/ -
991.400000000 MHZ .
5o o
| 40 TDF
1
| gszcisc N LJA»’W\AM

i
ot
e

-10

200 MHz 1 GHz

Date: 30.NOV.2010 11:51:18

HP, 200 - 1000MHz, PNLV226(FW)
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(N) Nemko

TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641

Project no.: 161417-6

@ RBW 120 kHz Marker 1 [T1 ]
MT 50 ms 32.73 dBuv/ m
Att O dB PREAMP ON 995.150000000 MHz
dBuv. Fgo 300 MHz 400 MHz 500 MHz 600 MHz 700 MHz 800 MHz 900 MHz
/m LIMIT CHEdQK PASS
SGL.
>°
CLRW
40 TDF
1)
e MWWA M“M
20 1/ WW 6DB
WW ne
10
0
-10
200 MHz 1 GHz
Date: 30.NOV.2010 12:13:40
VP, 200 - 1000MHz, PNLV226(UC)
@ RBW 120 kHz Marker 2 [T1 ]
MT 50 ms 33.11 dBuV/ e
Att O dB PREAMP ON 746.250000000 MHz
dBuv o 300 MHz 400 MHz 500 MHz 600 MHz 700 MHz 80®:MElz1 [190P MHZz
/m LIMIT CHEdQK PASS 33.49 dBul/ -
976.850000000 MHz
SGL.
s
40 TDF
2 1
cisc I N W
3 W"LMJ‘MUW ot
| 20 \ .MW 6DB

-10

200 MHz

1 GHz

Date: 30.NOV.2010 12:28:51

HP, 200 - 1000MHz, PNLV226(UC)

AC
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TEST REPORT
FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

5 LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment
and ancillaries are identified (numbered) by the Test Laboratory.

No. |[Model number Description anufacturer Reéf. no. Cal. date |Cal. Due
1 FSU26 Spectrum Analyzer Rohde & Schwarz LR 1504 2010.09.28 | 2012.09.28
2 ESAI Measuring Receiver Rohde & Schwarz LR 1090 2010.03.04 |2012.03.04
3 6810.17B Attenuator Suhner LR1212 2010.09.15 |2012.09.15
4 ESH3-Z5 Two Line V-Network Rohde & Schwarz LR 1076 2009.10.22 | 2011.10.22
5 80S Signal Generator Powertron LT 502 Cal b4 use
6 6812B AC Power Source Agilent LR 1515 2010.04.13 | 2011.04.13
7 ESH3-72 Pulse Limiter Rohde & Schwarz LR 1074 2010.03.03 |2012.03.03
8 ESCI Measuring Receiver Rohde & Schwarz N-4259 2010.11.03 |2011.11.03
9 HK116 Biconical Antenna Rohde & Schwarz LR 1260 2010.05.12 | 2013.05.12
10 HL223 Log Period Antenna Rohde & Schwarz LR 1261 2010.05.12 |2013.05.12
11 3115 Horn Antenna EMCO LR 1330 2010.08.05 |2013.08.05
12 8449A Pre-amplifier Hewlett Packard LR 1322 2009.08.04 |2011.08.04
14 HFH2-Z22 Loop Antenna Rohde & Schwarz LR 285 2010-10-08 | 2013-10-08
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TEST REPORT

FCC part 15.247

FCC ID: ACJ96NKX-TG7641
Project no.: 161417-6

6 Block Diagrams

6.1 Test Site Radiated Emission

Anechoic Chamber

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Antenna
H=1-4m

6.2 Power Line Conducted Emission

Test Receiver

Shielded Room

Shielded Room

EUT

Test Receiver

LISN
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